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Statement

1. KR AR AT (AL E) R
The test report is invalid if it is not affixed the offical seal of the laboratory to it.
2. SRR R IR N AL AT (T ) L.
Copies of the test report without the offical seal of the laboratory are invalid.
3. MR gkl . HHMEAR T
The test report is invalid without the signatures of compiler, checker and approver.
4. KR SR AT
The test report is invalid if it is blotted out.
5. REASYFPHEAAE, AR AR .
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. EFEBFCRMEER, PSR ER.
The conclusion of the consignation test is only valid for the provided sample.
7. AR LA SO ME, OSSO (A7) DUABRIL, WERCEMRI, B
LAFRSCSCAR gt
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
8. BRIV, RIS HAL AR Z T

Unless noted otherwise, the test type is consignation test.

Hodik: EHETT 250 AR BR 345 Address: No.345 East Yunling Road, Shanghai
W B g hid (Post Code): 200062

HLi%(Tel): (021) 31765555 iz B (Fax): (021) 31015117

kAl (web site): www.ghs.cn

Hi 745 41 (E-mail): th@ghs.c
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¥ — A e CR2032 3. 0V 210mAh
5 AR Chinese
Name of Sample % /
English
iy 1117100138
Sample No.
ES'X Vi) T 7 S R P A A
Consignor /
Yl i T A H IR R A F
Manufacturer NINGBO CITY LI RONG POWER SUPPLY CO., LTD.
Rl ik BAR CETRRIEHIRIE RIEAETI
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
A BAR TR BRI ROABETF )
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
£ e SR
A**“" ey REIR SRS
ppearance Silvery Button metal shell
g e
#egzad 2017-10-23 HRRIE B B 2017-10-30 ~ 2017-11-29
Accepted Date Test Date
¥R B T BERRAL  #AU Wl ; ks s AR BE  BY I SR
o Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Forced discharge
SA%, ERRFAEIEE COTRBRYEMmERECS REAAETF I
ST/SG/AC. 10/11/Rev. 6 38. 3kFHEER.
M EH  [The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 6
i 38.3 :
Conclusion K},,.Tm?_%‘
/{«@;mﬁﬁiﬁ\ 2017-11-30
£ AN0] 7 A S Primary Lithiumﬁgﬁé&?/ 17
Comment \%@I
A
R R / R 48y ALy
) /
Consignor
e Post Code
PR \f 3 LR -{Zr %@ %) ﬁ *
ay 'VU;I Checker: Compiler:

Approver:
RE
Title:

BSR THEIT (Vice chief engineer)

V]
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“’ﬁﬁz ' T/ )-2‘ o, \* 5 ; o
Ay | BRAREHA | ARRRIAAERT wasR | KAsn | 4
Name of Test Standard requirement or The :
No Test Result | Concl Remark
' ltems Clause Number of Standard onclusion
BEB Gel B EmmE T R A
FMD ST/SG/AC. 10/11/Rev. 6 38.3 WRIT. 1 i 1
1 Egﬁm UN Manual of Tests and Criteria S)Zfﬁ.ﬁpendix 1 ﬁ-ﬁi /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1|°CC Wieiinl
simulation —
ﬁjﬁ_&ﬁ;ﬂ (%?ﬁ@ﬁ%%ﬁ?%%&-ﬂﬁﬁ;\%ﬁﬁm
FAHt) ST/SG/AC. 10/11/Rev. 6 38.3 HET. 2 W o
2 mﬂua UN Manual of Tests and Criteria S);gﬁﬁpendix 2 ‘é”ﬁﬁ' /
Thermal test ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.2 Passad
BAR (T e R DERRENT A
) FH) ST/8G/AC. 10/11/Rev. 6 38.3 RT3 EE 3
3 . 3 UN Manual of Tests and Criteria See Appendix 3 ey /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38,3 Test T.3 Basad
BaE (LT R EweRiaL s AR
it FA) ST/SG/AC. 10/11/Rev. 6 38.3 RIKT. 4 WHE 4
4 Shock UN Manual of Tests ;%nd Crileria o See Appendix 4 Bk /
ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 Passad
AR CETREREYZEHMEND R MR
FE» ST/SG/AC. 10/11/Rev. 6 38.3 HUT. 5 W 5
5 i UN Manual of Tests and Criteria Sj'geﬁ{iﬁpendix 5 ey o
External short |sT/s6/AC.10/11/Rev.6 Section 38.3 Test T.5 el
circuit
BAE CRTERRIEmmEics Rz
> 95 Ft) ST/SG/AC. 10/11/Rev. 6 38.3 HIT.6 | KL% 6
I e e T e . o
. 10, ev, ection 38.3 Test T.6 Passed
BAE (CRTRERYERAERNT KRR
B 41 i P FH}) ST/SG/AC. 10/11/Rev. 6 38.3 HKT.8 | Mg 7
7 . UN Manual of Tests and Criteria See Appendix 7 ey /
Forced discharge |st/s6/AC. 10/11/Rev. 6 Section 38.3 Test T.8|" Pis it
This space intentionally left blank
UTFEH
8
FowEZ 8> 2 FRBERAE : 23°C SR : /%
Test Envifonmient Ambient temperature:23°C, Ambient humidity:/%
Condition
BAF A P
I \Tes;ltem‘ —
Subcontracted Test roxpE | LA / [ %R /
Condition Subcontracted | Name Post Code
Laboratory Hik / W4 /
Address Tel
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A% 1 RWAA LA |
No. Name of Test Items | A]{jtude simulation
#& #&%é ﬁ%ﬁfr Before RIS After )ﬁ‘i#ﬁk BF'J%‘%E_ 4
Y Sample Status RE e s RE Fr#-#/E | Mass Loss | Residual | 3%
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g Y /% 1% Event
001 e 2. 7211 3.41 2.7208 | 3.41 0. 01 100.00 | ©
002 s il 2.7147 | 3.41 | 2.7146 | 3.41 0.00 | 100.00 | ©
003 s 2. 6983 3.41 2. 6982 3. 42 0.00 | 100.00 | ©
004 . 2. 7141 3.41 | 27142 | 341 0.00 | 100.00 | ©
005 ... . 2.7007 | 3.41 | 2.7007 | 3.41 0.00 | 100.00 | ©
006 il 2. 7070 3.40 | 2.7073 3. 40 0.00 | 100.00 | ©
007 .o 2. 7341 3. 41 2. 7342 3. 41 0. 00 100.00 | ©
008 B o 2. 7063 3.42 | 2.7063 | 3.42 0.00 | 100.00 | ©
009 e it 2. 6886 3. 42 2.6884 | 3.42 0. 01 100.00 | ©
010 9 o vl 2. 7112 3.42 | 2.7108 | 3.42 0.0 | 100.00 | ©
011 e o | 26029 / 2. 6928 / 0. 00 / 0
012 R e i | 8. 7081 / 2. 7089 v 0.01 / 0
013 L s | 2. 7181 / 2. 7150 / 0. 00 / 0
014 i i | 2.6915 / 2. 6913 / 0. 01 / 0
015 i T e | 57855 / 2. 7352 / 0. 01 / 0
016 il g | BT / 2. 7129 / 0. 00 / 0
07 | wiee | 27218 / 2. 7214 / 0.01 / 0
018 ne e | 27024 / 2. 7023 / 0. 00 / 0
019 Gl e | 27501 / 2. 7498 / 0.01 / 0
020 et | 26780 / 2. 6787 / 0. 01 / 0

Fiz: LR V-IRA DMk R-2E F-RK 0-AMR. RAA. LA, RHE. L.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% : BRTE LA | IR
No. Name of Test Items Thermal test
e kA KIE AT Before R SE After FBRE| #lanE e
%'u‘f Sample Status V% 2 iR )ﬁi FF#-%, /5 | Mass Loss| Residual 53'1.?»
Sample Mass ocv Mass ocv OCV  |Other
No. /g A /g /v /% /% | Event
001 Nkl 2.7208 | 3.41 | 27171 | 3.39 0.14 | 99.41 | o
002 i 2. 7146 3.41 2.7120 | 3.39 0. 10 99.41 | o
003 e 2. 6982 3.42 | 2.6959 | 3.39 0.09 99.12 | o
004 e 2. 7142 3.41 2.7113 | 3.38 0.11 99.12 | o
005 o ol 2.7007 | 3.41 | 2.6982 | 3.39 0.09 | 99.41 | o
006 i 2. 7073 3.40 | 2.7053 | 3.38 0. 07 99.41 | o
007 s 2. 7342 3.41 2.7322 |  3.39 0. 07 99.41 | o
008 o 2. 7063 3.42 | 2.7044 | 3.36 0.07 | 98.25 | o
009 e 2. 6884 3. 42 2.6858 | 3.39 0. 10 99.12 | o
010 e 2.7108 3.42 | 2.7087 | 3.39 0. 08 99.12 | o
011 A e | 26828 / 2.6915 / 0. 05 i 0
012 ey | 2.7089 / 2. 7073 / 0. 06 / 0
013 B i || 27150 / 2. 7134 / 0. 06 / 0
08 | il e | B 608 / 2. 6894 / 0.07 / 0
015 i | 2 e / 2. 7328 / 0. 09 / 0
016 i P T / 2.7108 / 0. 08 / 0
017 W TR / 2. 7196 / 0.07 / 0
018 e | 2 023 / 2.7012 / 0. 04 / 0
019 | o CEmE | 27498 / 2. 7479 / 0. 07 / 0
020 B i | 26787 / 2.6776 / 0.04 / 0
friz: Ll V-imA DMK R-2KEL PR K 0-Aakm. LRA. LA, LKA, LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% . S E LR T
No. Name of Test Items Vibration
7 kA RXEA] Before RIS After FERE | #ewE| L
R Sample Status RE FReEl RE | FHL/AE | MassLoss| Residual | HE
Sample Mass ocv Mass ocv ocVv Other
No. /g A% /g A% 1% 1% Event
001 Tl 2.7171 | 3.39 2. 7171 3.39 0.00 | 100.00 | o
002 o T 2.7120 | 3.39 2. 7120 3.39 0.00 | 100.00 | o
003 A 2.6959 | 3.39 | 2.6959 | 3.39 0.00 | 100.00 | o
004 o 2.7113 | 3.38 2. 7113 3.39 0.00 | 100,00 | o
005 T 2.6982 | 3.39 | 2.6982 | 3.39 0.00 | 100.00 [ o
006 o 2.7053 | 3.38 | 2.7053 | 3.38 0.00 | 100.00 | o
007 P s g 2.7322 | 3.39 | 2.7322 | 3.39 0.00 | 100.00 | o©
8 | . gl 2.7044 | 3.36 | 2.7044 | 3.36 0.00 | 100.00 | o
009 ... 2.6858 | 3.39 | 2.6858 3.39 0.00 | 100.00 | o©
010 et s 2.7087 | 3.39 2. 7087 3.39 0.00 | 100.00 | o
011 My | 015 / 2.6915 / 0. 00 / 0
012 G et || 1075 / 2. 7073 / 0. 00 / 0
013 MLy | 2710 / 2.7134 / 0. 00 # 0
014 B | 21685 / 2. 6894 / 0. 00 / 0
015 B el | 27028 / 2.7328 / 0. 00 / 0
016 W o SR G J 2.7108 / 0. 00 / 0
017 e | 27158 / 2. 7196 / 0. 00 / 0
018 T Ry | 21701 / 2. 7012 / 0.00 / 0
019 Rt e | 27479 / 2. 7479 / 0. 00 / 0
020 il e | 2 BT / 2. 6776 / 0. 00 / 0

FiE: Lk V-IRA DMK R F-RK 0-LiEk. LRA. AMIK. AEE. £AX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 AR B 4 AR M
No. 4 Name of Test Items Shigak
e HERA RIEHT Before KI5 After FERL |(MeawA | e
PR3 Sammple: Slatns FE | FRLAE| AT FF 344, JE | Mass Loss | Residual | S %
Sample Mass ocv Mass ocv OCV Other
No. /g A% /g 1A% 1% 1% Event
001 i o 2.71171 | 339 | 27172 | 3.39 0.00 | 100.00 | o
002 WY ol 2.7120 | 3.39 | 2.7123 | 3.39 0.00 | 100.00 | o
003 e 2.6959 | 3.39 | 2.6955 | 3.39 0.01 100.00 | o
004 e 2.7113 | 3.39 | 2.7118 [ 3.39 0.00 | 100.00 | o
005 U 2.6982 | 3.39 | 2.6985 | 3.39 0. 00 100.00 | o
006 B 2.7053 | 3.38 | 2.7056 | 3.38 0. 00 100.00 | o
007 e 2.7322 | 3.39 | 2.7325 | 3.39 0. 00 100.00 | ©
008 e 2.7044 | 3.36 | 2.7045 | 3.36 0.00 | 100.00 | o
009 .. . 2.6858 | 3.39 | 2.6859 | 3.39 0. 00 100.00 | o
010 i P 2.7087 | 3.39 | 2.7085 | 3.39 0.01 100.00 | o
011 R i | 2.6915 / 2. 6914 / 0. 00 / o
B8 | gt e | 2707 / 2. 7075 / 0.00 / 0
018 | paltimee | 2754 / 2.7138 / 0. 00 / 0
014 | g ian® o | 26894 / 2. 6896 / 0. 00 / 0
05 | paare . | 27328 / 2. 7330 / 0. 00 / 0
016 | puliii® o | 27108 / 2. 7109 7 0. 00 / 0
07 | gt e | 27106 / 2.7195 / 0. 00 / 0
008 | sl e | 27012 / 2.7013 / 0. 00 / 0
08 | s e | 5TATD / 2, 7477 / 0.01 / 0
020 | mr it | 26776 / 2. 6775 / 0.00 / 0

FiE: LR V-RA DR R F-RK 0-Ak. LRA. AMK, AHE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% i RMAR L4 | Sask

No. Name of Test Items External short circuit

Mg HRRA oA DREHEL E N ]
Sample No. Sample Status M Externﬁé:Temperamre Other Event

001 L‘ndf:ﬁ:ﬁrged 64.5 0
002 Undiiﬁéiged 64.2 0
003 Unotsorerged 64.8 0
004 Und?zg(];ﬁrged 65.0 0
005 L'ndig??ged 64.3 0
006 Undigﬁged 65. 1 0
007 Uit tangod 65.3 0
008 Undi%;ﬂrged 64.7 0
009 Undiﬁiged 63.5 0
010 o 65. 0 0
011 Ful iﬁgﬁiﬁarged 60. 6 0
f1s Ful l%%i)?cf‘argod 99.0 o
013 l?ull%ﬁbfc?arged 59.4 0
014 Full?%i?cﬁlrged 60.0 0
015 Full%%ijg(c?arged 61. 1 0
016 l’ull')j:’%iffcfargod 59.6 0
017 Fun)‘:éﬁff[cﬁirged 29. 8 0
018 Fu]ff%ijg(c?arged 8.5 0
019 l:ulﬁﬁ?ﬁwged 60.0 0
020 e 60. 2 0

Fully discharged

#iE: D-Fk R-aEL F-R K 0-AMk. AARK. B,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 AR R B 4 AR 19
No. Name of Test Items Crush
P HERA W ok i EYE R
Sample No. Sample Status ’ C perature Other Event
s End?:ﬁigod / 0
022 Undiﬁiged / 0
- tndi&?rged / 0
024 Undiﬁgged / 0
025 Undiﬁgﬂrged / 0
usa Ful E;E%iig{c?arged / 0
023 Ful ljrf%izfarged / 0
028 R / 0
023 Ful J?%i}fcfarged / 0
030 Fulf%ifi?arged / Y
LI Rgspq | This space intentionally left

blank

&k D-RRAR F-A2 K O-Fflik, RAL K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B i BRRE 2A | B
No. Name of Test Items Forced discharge
Ho%hT HaRA EIE
Sample No. Sample Status Other Event
031 Ful l‘jj::%iﬁfcfarged 0]
032 l?ull;f?iﬁg(c?arged 0
033 l"uil?%iff{cfarged 0
034 Ful lffi)?cfarged 0
035 Ful l??i%(cfarged 0
0k Ful 1?%1%(;?”@(1 0
037 Ful l%%ifi:farged 0
038 Ful lljji?i%i‘,farged 0
039 Ful l?%ﬁifarged 0]
040 Full?f%iﬁfc?arged 0
BIFE This Spalceeftinbtlznntkional ly

Fid: D-FRHR F-AL K O0-RARA. TAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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